
Jordanian Clinical Skills Competition Program
Part 1

Case Study Problem Solving

“Preliminary Round Case”
Participant information

	Full name (as in passport)
	

	Age 
	

	Professional Degree 
	

	Current Institution 
	

	Country 
	

	E-mail address 
	


Case for Preliminary Round

	Demographic and Administrative Information 
	

	Name (abbreviated): G.S.M.
	

	Age: 68
	

	Gender: male
	

	Weight (kg): 90
	

	Height (cm): 176 cm
	

	Admission Date: 23/9/2011
	

	Marital Status: widower
	

	Case summary 
	Past Medical History 

	A.W.M., a 68 years old male is a known case of DM, HTN, A-fib, HF and IHD. He is admitted to the hospital complaining of shortness of breath and severe abdominal distension of one week duration and is diagnosed as a case of decompensated heart failure with ascitis and digoxin toxicity. The patient underwent paracentesis on 25/9/2011.

On admission the patient suffered from decompensated HF, subset II, and acute kidney injury.

Note: Upon the interview it appeared that A.W.M. took double the dose of digoxin and carvedilol because of his vision problem.
	DM, type 2, since 20 years

HTN stage 2, since 8 years

HF, stage C (ejection fraction <20%), since 12 years

Atrial Fibrillation (A-fib), recurrent persistent, since 4 years.
Ischemic Heart Disease (s/post MI), since 3weeks, managed with paclitaxel-eluting stent.

	Life style:
	Family History 

	Diet: low salt diet

ETOH: none

Caffeine: Occasional

Physical Activity: Minimal

Smoking: Non smoker
	Father and mother had diabetes mellitus, mother died from MI.

Brother has DM and HTN.

The patient suffers from moderate vision impairment.

	Chemistry and CBC 
	Tests and Procedures

	23/9

24/9

26/9

27/9

Normal values

Weight

90

90

80

75 (dry wt)

Temp

36.9

37

37.2

36.8

BP

120/70

120/80

110/70

110/80

Pulse

66

68

66

65

Resp. Rate

18

17

18

19

Na

140

139

141

142

135-145 mg/dl

Cl

100

102

101

103

97-110 mg/dl

Ca

8.0

8.1

7.6

7.7

8.5-10.5 mg/dl

PO4

4.6

4.5

4.4

4.2

2.4-4.5 mg/dl

K

5.9

5.6

5.6

5.5

3.5-5.3 mmol/L

BUN

80

70

50

25

7-20 mg/dL

SCr

2.35

2.65

1.36

0.8

0.7-1.2 mg/dl

Albumin
3.5
2.9
1.6
1.6
3.5-5 g/dl
Hgb

12.0
12.1
12.2
12.0
13.8 to 18.0 g/dL

Hct

35

36

36

35

39-49%

plt

200
199
190
201
140–440) ×109/L
Random Blood gluc
255
280
265
252
Fasting Blood gluc
100
108
110
106
HbA1C
11%
INR

16.1

Digoxin Level
4.0
2.9
1.5

	Day 1 ECG: sinus rhythm

	Review of Systems 
	Physical exam:

	General – conscious, oriented, sleepy, fatigued,

Eye-Ear-Throat: blurred vision

Dermatology –mild bruises
Respiratory: shortness of breath
Gastroenterology: nausea, vomiting and diarrhea

Neurology: dizziness 


	General – Elderly, man who has dizziness and SOB.

Chest –decreased air entry bilateral. 

CV – free

Abd – Soft, non-distended; no masses or obvious tenderness, nausea, vomiting and diarrhea.

	PTA Medication 
	Allergies: 

	Carvedilol 25 mg PO ½ x2 (since 3 months)
Warfarin 7.5 mg PO 1x1

Digoxin 0.25 mg PO ½ x1 (since 3 months)
Amiodarone 200 mg PO 1x1 (since 2 weeks)
Metformin 850 mg PO 1x2

Mixtard Insulin 35/25 U SQ

Spironolactone 25 mg PO 1x1

Candesartan 16 mg PO 1x1

Simvastatin 40 mg PO 1x1

Furosemide 40 mg PO 1x2

Aspirin 100 mg PO 1x1
	NKDA

	Current Drug Therapy
	

	Indication

Drug Name/Dose/Strength/Route

Prescribed Schedule

Duration Start–Stop Dates

Edema/DHF

Furosemide 80 mg PO 1x2 

(held on 25/9)
HF/edema

Spironolactone 25 mg PO 1x1

PTA-

2 CVD prophylaxis

Simvastatin 40 mg PO 1x1

PTA-

HF/A-fib

Digoxin 0.125 mg PO 1x1 

(held on 23/9)
HTN/HF

Candesartan 16 mg PO 1x1

PTA-

DM

Metformin 850 mg PO 1x2

PTA-

DM

Mixtard Insulin SQ 35/25 U

PTA-

HTN/HF

Carvedilol 12.5 mg PO 1x2 
(held on 23/9, restarted 25/9)
DVT-prophylaxis

UFH 5000 U SQ 1x2

HD#1- HD#5

A-fib

Warfarin 7.5 mg PO 1x1

PTA-

A-fib

Amiodarone 200 mg PO 1x1

PTA-

CAS

Aspirin 100 mg PO 1x1

PTA




Each participant has to complete the attached PCP and answer the questions listed at the end.

	#
	Date
	Medical Problem or health care need
	Treatment Related Issue
	Pharmacotherapy Goals
	Recommendations 

(Pharmacological, Non-pharmacological, Others)
	Follow up and monitoring result

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	

	
	
	
	
	
	
	


*(you can add rows as required)

References:

(Write down the list of references)
Questions:

1) What are the advantages and disadvantages of the new oral anticoagulant dabigatran in comparison to warfarin? 

2) Is it rational to replace amiodarone with the less lipophilic drondarone in this patient? Justify your answer.

3) What are the advantages and disadvantages of the renin inhibitor Aliskiren in comparison to ACEIs and ARBs in the treatment of hypertension?

